BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

3qTe

DEPARTMENT OF CIVIL ENGINEERING

Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226
Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /18-19 ; Dt: 2/5/2018

Sent by * Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. - 28.17.0000.300.48.001.19/60(Kha); Dt: 25/4/2018
Project 7
Sample . Crushed Stone (Stone Chips) Sample ID; 05-20 mm
Test . Salinity/Chloride Content Test
Date of Test: 10/5/2018
TEST REPORT
Test Result
Water Soluble Chloride (%) = 0.0018

Notes: Samples were received in sealed condition.

Countersigned by : y : Test Performed by : | -
S _L- ) v»

Ay S

l =y
Dr. Md. Abdul Jalil : Dr. Md. Hadlyzzaman
Professor A”‘he%‘;ﬂ%yagfe'?:g,gage > Associate Professor
Department of Civil Engineering http:/iverlfy.ce buet.ac.bd Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh Al R o BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
that all test reports are collected by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CiVIL ENGINEERING = W) T
Mobile: 01819 557964: PABX: 966 5650-80 Ext. 7226 .;g F

TRANSPORTATION ENGINEERING LABORATORY

4

Y
Bureau of Research,
Testing & Consultation

BRTCNo. : 1101-86544 /CE /1819 ; Dt: 2/5/2018
Sent by Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. 28.17.0000.300.48.001.19/60(Kha); Dt: 25/4/2018
Project Z
Sample Crushed Stone (Stone Chips) Sample ID: 05-20 mm
Test Sulphate Content Test
Date of Test: 10/5/2018
TEST REPORT
Test Result
Water Soluble Sulphate (%) = 0.0032 %

Notes: Samples were received in sealed condition.

Countersigned by : Test Performed by :

l { P3RWZ2TgG

Dr. Md. Abdul Jalil  thenticiy oftis page

Professor
Department

verifiable from

: ce.buet.ac.bd
hitp:/Iver Gode or 1D

of Civil Engineering with the QR

BUET, Dhaka-1000, Bangladesh

Dr. Md. Hadiuzzaman
Associate Professor
Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority. In-order to avoid fraudulent fabrication of test results, it is recommended

that all test reports are coliected by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIvIL ENGINEERING ~ ) TR
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ o f

) ~a¥
Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No.: 1100-86544 [18-19/CE; Dt: 2/5/2019

Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining
Company Limited.

Ref No. : 28.17.0000.300.48.001.19/60(Kha); Dt: 25/4/2019

Sent by

Sample . g5 90 mm

ID
Sample : Stone Chips: Samples were received in sealed condition.
Test . COATING AND STRIPPING TEST [ASTM | AASHTO]

Date of 10/5/2019 - 13/5/2019

Test
TEST REPORT
Wi Name of the Test Test Condition ( If Any) AASHTO Test Result
Sl. No. Designation
. il - I Above 95 (ninety
1. Coating and Striping T-182-84(93) five) percent

71

Countersigned by : L5

S
Dr. Abu Siddique. - =)
Professor RICm4LKrt Associate Professor

Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh

Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh
important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative

character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed cover/packet/container under
A S e oftestresults. itis recommended that all test reports are collected by




»

BANGLADESH UNIVERSITY OF ENGINEERING AND TecaNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING S
Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 - r

Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /18-19 ; Dt: 2/5/2018

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref No. @ 28.17.0000.300.48.001.19/60(Kha); Dt. 25/4/12018

Project i

Sample © Crushed Stone (Stone Chips) Sample ID: 05-20 mm

Test . Clay Lumps and Friable Particles [ASTM C 142]

Date of Test:  10/5/2018

TEST REPORT

Clay Lump and Friable Particles b
(deleterious substance) T

Notes: Samples were received in sealed condition.

T il : 5 "-' v

Countersigned by : ] # ::‘_'_5 Test Performed by :

| ‘ h36N5P3Q2 ‘ N

&K

Dr. Md. Abdul Jalil = - Dr. Md. Hadiuzzaman
Professor ‘""fe‘;‘gﬁ;}{ag{f}:ﬁ;"g"' 2 Associate Professor
Department of Civil Engineering %‘% Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is recommended that samples are sentin a secure and sealed
coverlpacket/container under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
that all test reports are collected by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TecuNoLoGY (BUET)

SHTE

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557964, PABX: 966 5650-80 Ext. 72286
Bureau of Research,

=]
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /18-19; Dt: 2/5/2019

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. - 28.17.0000.300.48.001.19/60(Ka); Dt: 25/4/12019

Project i

Sample . Stone Chips Sample ID: 05-20 mm

Test . Aggregate Impact Value [BS 812 (part 3) 1975]

Date of Test :  10/5/2019

TEST REPORT
Type of Sample Weight of sample Weight of material Aggregate
Aggregate Size (Surface Dry) passing 2.36 mm sieve Impact Value
(gm) (gm) %
Stone Chips 14 mm to 10 mm 2775 686 23

Notes: Samples were received in sealed condition.

Countersigned by :

Dr. Md. Abdul Jalil : Dr. Md. Hadjuzzaman
Professor Authenticity of this page i¢ Associate Professor

= : S verifiable from Z ? 7
Department of Civil Engineering hitp:/ivertfy.ce bust.ac.bc Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh with the AR Gade ot 1D BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representafive
character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed cover/packet/container under
signature of the competent authority. In order to avoid fraudulent fabrication of test resulls, it is recommended that all test reports are collected by
oo oo and ot by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF C1VIL ENGINEERING

B Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 5.3 jfmf ;?;
Testing &OCoizteJS;ioln
TRANSPORTATION ENGINEERING LABORATORY
BRTC No. 1101-86544 ICE /18-19 ; Dt: 2/5/2019
Sent by Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. 28.17.0000.300.48.001.19/60(Ka); Dt: 25/4/2019
Project Z
Sample Stone Chips Sample ID: 05-20 mm
Test - Los Angeles Abrasion Value [ASTM C-131]
Date of Test: 10/5/2019
TEST REPORT
Type of Grading Total Weight Aggregate Passing Los Angeles
Aggregate Type of Aggregate 1.70 mm Sieve Abrasion Value
gm gm %
Stone Chips B 5000 1548 K|
Notes: Samples were received in sealed condition.
Countersigned by : Test Performed by :

k]
M ' 5dM4SQmF )

Dr. Md. Abdul Jalil
Professor

Department of Civil Engineering

Authenticity of this page i

verifiable from

Dr. Md. Hadivzzaman
Associate Professor
Department of Civil Engineering

BUET, Dhaka-1000, Bangladesh

htgpdlvem.ce.buet.ac.bc?
with the QR Code or 1D

BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplie
representative character of the samples required to be tested. It is reco
cover/packet/container under signature of the competent authority. In order to avoid fr

that all test reports are collected by duly authorized person, and not by the Contractor/Supplier.

d 1o us have been tested in our laboratory. BRTC does not have any responsibility as to the
mmended that samples are sent in a secure and sealed
audulent fabrication of test results, it is recommended



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

Ry DEPARTMENT OF CIVIL ENGINEERING 5 S
jeiEditn < Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 o M j i;;
i Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 /CE /18-19 ; Dt: 2/5/2019

Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining
Sent by - Company Limited.
Ref. No. © 28.17.0000.300.48.001.19/60(Ka); Dt: 25/4/2019

Project 77
Sample . Stone Chips Sample ID: 05-20 mm
Test . Specific Gravity and Water Absorption (ASTM C127)

Date of Test : 10/5/2019

TEST REPORT
Sample | Weight of oven dry | Weight of SSD | Weight of saturated |  Bulk Specific Absorption
Designation sample sample sample in water Gravity (OD) Capacity
‘(gm) (gm) (gm) (Relative Density) (%)
Stone Chips 3106.7 3117.0 2004.7 2.79 0.30

Notes: Samples were received in sealed condition.

Countersigned by : EB3F7814F Test Performed by: /- %,
\M % E\
R s
Dr. Md. Abdul Jalil Authenticity of this page s Dr. Md. Hadizzaman
Professor verifiable from Associate Professor
N = http:/iverify.ce.buet.ac.bd Z g
Department of Civil Engineering with the @R Code or 1D Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC dogs not have any responsibility as to the representative
e en s eamnles required to be tested. It is recommended that samples are sent ina secure and sealed cover/packet/container under

S AA Y
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BANGLADESH UNIVERSITY OF ENGINEERING AND TrecaNoLOGY (BUET)

N
P

.'Lg B f &
Bureau of Research,
Testing & Consultation

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 CE /18-19 ; Dt: 2/5/2018

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref No. : 28.17.0000.300.48.001.19/60(Ka); Dt 25412018
Project i
Sample - Crushed Stone (Stone Chips) Sample ID:  05-20 mm
Test . Materials Finer than No. 200 Sieve [ASTM C 117]
Date of Test: 10/5/2018
TEST REPORT
Materials Finer than # 200 Sieve (%) = 0.2 Percent

Notes: Samples were received in sealed condition.

Countersigned by: Test Performed by :
\ ‘
V-f\“"‘\d‘-'{ < \V\
(&

X
Dr. Md. Abdul Jalil ' Dr. Md. Hadiuzzaman
Professor Associate Professor
Department of Civil Engineering Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
v dulv authorized person. and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TrcuNoLoGY (BUET)

DEPARTMENT OF CIviL ENGINEERING Sy W TR R
Mobile: 01819 557964: PABX: 966 5650-80 Ext. 7226 3 ;3 i

Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /18-19 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite
Sent by . Mining Company Limited.
Ref. No. . 28.17.0000.300.48.001.19/60(Ka); Dt: 25/4/2019
Project o
Sample - Crushed Stone (Stone Chips) Sample ID:  05-20 mm
Test - Gradation of Aggregates [ASTM C136]
Date of Test :  10/5/2019
TEST REPORT
Sieve Material Percent of Cumulative Percent i
Size Retained Material Retained % Retained Finer I\;InijnTSS
mm gm % % % Ak
375 0.0 0 0 100
254 55.0 1 1 99
19.05 3133.0 31 32 68
12.5 5833.0 58 90 10
95 806.0 8 98 2
6.3 160.0 2 100 0
4.75 0.0 0 100 0 73
2.36 0.0 0 100 0 (Seven point three
1.18 0.0 0 100 0 zero)
0.6 i 0 100 0
0.3 0.0 0 100 0
0.15 0.0 0 100 0
0.075 0.0 0 100 0
Pan 13.0 0 100 0
Total 10000
B EGradatlon Ch ‘
, s
; e =
E 60 =ESE
& NIRN NSNS S SeEE— S
5 40 i Lﬁ
20 | -
0 A
N 0.1  Sieve size (mm)

Notes: Samples were received in sealed condition.

Countersigned by:
=

Dr. Md. Abdul Jalil

Associate Professor

Professor
Department of Civil Engineering Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
»»»»»»»» e required to be tested. It is recommended that samples are sent in a secure and sealed
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BANGLADESH UNIVERSITY OF ENGINEERING AND TEcHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING ) O B
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ mg ia ? wF
Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

1101-86544 ICE /17-18 ; Dt: 2/5/2019

BRTC No.
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company
Sent by Limited.
Ref. No. 08 17.0000.300.48.001.19/60(Ka); Dt: 25/4/2019
Project Z
Sample Stone Chips Sample ID: 05-20 mm
Test FLAKINESS INDEX [BS812; Part1]
Date of Test :  10/5/2019
TEST REPORT
Sieve Size | Weight of material | Percent of material | Flaky Particles Flakiness Index
e ol e
63 1
50 0 0.0
3715 0 0.0
28 0 0.0
20 570 19.0 219 28 %
14 1513 50.4 405
10 731 24.4 195
6.3 188 6.3 52
Total 3002 100 851
Notes: Samples were received in sealed condition.
Countersigned by :

Dr. Md. Abdul Jalil

Professor
Department

BUET, Dhaka-1000, Bangladesh

Dr. Md. Hadiuzzaman

Authenticity of this page it Associate Professor

= S= = verifiable from = 7
of Civil Engineering : y.ce.buet.ac.bc Department of Civil Engineering
with the QR Gede at 1D BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tes
the samples required to be tested. Itis recommended th

ted in our laboratory, BRTC does not have any responsibility as to the representative character of
at samples are sent in a secure and sealed coverfpacket/container under signature of the competent
e e e llscted by duly authorized person, and not by the



BANGLADESH UNIVERSITY OF ENGINEERING AND TecuNnoLoGcy (BUET)

DEPARTMENT OF CIVIL ENGINEERING =
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ 1& 1 ¥

Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 /CE /17-18 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining

Sent by _ Company Limited.
Ref No. : 28.17.0000.300.48.001.19/60(Ka); Dt 25/4/2019
Project i
Sample . Stone Chips Sample ID:  05-20 mm
Test - ELONGATION INDEX [BS812; Part1]
Date of Test :  10/5/2019
TEST REPORT
Sieve Size| Weight of material | Percent of material Elongated Elongation
retained retained Particles Index
mm e %o (gm)
63
50
LB\ 0 0.0 0
28 0 0.0 0
20 570 19.0 123 43 %
14 1513 50.4 660
10 731 24.4 418
6.3 188 6.3 89
Total 3002 100 1290

Notes: Samples were received in sealed condition.

Test Performed by

Countersigned by : - 3
' E'] s
Zh4HYGDAK

Dr. Md. Abdul Jalil

Professor Authentic::iy g: l?is page is Associate Professor
== f &
Department of Civil Engineering b.je : = ebzloe?ac.bd Department of Civil Engineering
with The WA Gude rr 1D BUET, Dhaka-1000, Bangladesh

BUET, Dhaka-1000, Bangladesh

d in our laboratory. BRTC does nothave any responsibility as to the representative

ded that samples are sent in a secure and sealed cover/packet/container under
e e e St ara - rallactad hy

Important Notes: Samples as supplied o us have been teste
~haracter of the samples required to be tested. It is recommen



BANGLADESH UNIVERSITY OF EENGINEERING AND TECHNOLOGY (BUET)

T W G
3! e

;5 LR T N
Bureau of Research,

Testing & Consultation

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557964, PABX: 966 5650-80 Ext. 7226

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 CE /18-19 ; Dt: 2152019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company

Sentby | imited,

Ref.No.  : 28.17.0000.300.48.001.19/60(Ka); Dt: 25/4/2019

Project 7

Sample . Stone Chips Sample ID: 05-20 mim
Test - Ten Percent Fines Value [BS 812-111:1990]

Date of Test: 10/5/2019

TEST REPORT
Type of - Sample Weight of sample Applied Weight of material \
Aggregate Size (Surface Dry) Load passing 3.35 mm sieve Hhit P(i/raci r: Filtes
(gm) (KN) (gm)
Stone Chips 20 mm to 14 mm 2775 160 345 140 KN
Notes: Samples were received in sealed condition.
76

Countersigned by : = B N
me9HS4F 7
—/L‘@—\M
Dr. Md. Abdul Jalil Authenticity of this page is Dr. Md. Hatuzzaman
Professor verifiable from Associate Professor
= = hito; ,ce.buet.ac.bd o
Department of Civil Engineering Mlﬂﬂgﬁ————w% the OR Gads or 1D Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as fo the representative character of
the samples required to be tested. It is recommended that samples are sent in a secure and sealed cover/packet/container under signature of the competent
authority. In order to avoid fraudulent fabrication of test results, it is recommended that all test reports are collected by duly authorized person, and not by the



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

Ty Wy iE e
.‘:5 R f <&
Bureau of Research,
Testing & Consultation

DEPARTMENT OF CIviL ENGINEERING
Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226

e,
Jissesanes’

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 ICE /18-19 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite

Sent by . Mining Company Limited.
Ref No.  ° 28.17.0000.300.48.001.19/60(Ga); Dt. 25/4/2019
Project 7
Sample . Stone Chips Sample ID: 40-60 mm
Test - Aggregate Crushing Value [BS 812 (part 3) 1975]
Date of Test: 10/5/2019
TEST REPORT
Type of Sample Weight of sample Weight of material Aggregate
Aggregate Size (Surface Dry) passing 5.0 mm sieve |  Crushing Value
(gm) (gm) "
Stone Chips 28 mm to 20 mm 2833 760 27

Notes: Samples were received in sealed condition.

E . .. Test Performed by :

66 7YW7dMW

i .
"“w | N

Dr. Md. Hadiuzzaman

Countersigned by :

Dr. Md. Abdul Jalil ety ol his age &
Professor verifiable from Associate Professor

epartment of Givil Engineering with the QR Gode of 1B Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative

character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed cover/packet/container under
S S b fiactracnlte it s racommended that all test reports are collected



BANGLADESH UNIVERSITY OF ENGINEERING AND TeEcHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING ~
S Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 SN
e——rr Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 [CE /18-19 ; Dt: 2/5/2019

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. - 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019

Project 7

Sample . Stone Chips Sample ID: 40-60 mm

Test . Aggregate Impact Value [BS 812 (part 3) 1975]

Date of Test ;  10/5/2019

TEST REPORT
Type of Sample Weight of sample Weight of material Aggregate
Aggregate Size (Surface Dry) passing 5.0 mm sieve Impact Value
(gm) (gm) %
Stone Chips 28 mm o 20 mm 355 94 26

Notes: Samples were received in sealed condition.

Countersigned by :

Dr. Md. Hadkuzzaman

Dr. Md. Abdul Jalil

Professor ‘”lheﬁﬁ%’agfe‘wgrge 2 Associate Professor

Department of Civil Engineering 'tt,‘;(’::‘ Q:"é‘m’:ﬁgd Department of Civil Engineering
wi d

BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed cover/packet/container under
signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended that all test reports are collected by

S e orioad narson. and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TecaNoLOGY (BUET)

i “é o f’@
:3 R F &
Bureau of Research,
Testing & Consultation

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557964, PABX: 966 5650-80 Ext. 7226

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 ICE /18-19 ; Dt: 2/5/2019

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. : 28.17.0000.300.48.001 19/60(Ga); Dt: 25/4/2019

Project 7

Sample  : Stone Chips Sample ID: 40-60 mm

Test - Los Angeles Abrasion Value [ASTM C-535-03]

Date of Test:  10/5/2019

TEST REPORT
Type of / Grading Total Weight Aggregate Passing Los Angeles
Aggregate Type of Aggregate 1.70 mm Sieve Abrasion Value
gm gm %
Stone Ballast 2 10000 2300 23

Notes: Samples were received in sealed condition.

Countersigned by : 87
AFE3NKKCE
—_‘k.—"\&/\h‘l
Dr. Md. Abdul Jalil
Professor authenticity of this page It Associate Professor
S : ; verifiable from Vi neer
Department of Civil Engineering hitpy/iverify.ce.bust.ac.bd Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh with the QR Gede er 1D BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
e e oad nerson. and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNO®.OGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING
Mobile: 01819 557964: PABX: 966 5650-80 Ext. 7226

Il

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 ICE /18-19 ; Dt: 2/5/2019

Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining
Sent by - Company Limited.
Ref. No. . 98.17.0000.300.48.001.19/60(Ga); Dt; 25/4/2019

Project 7
Sample - Stone Chips Sample ID: 40-60 mm
Test - Specific Gravity and Water Absorption (ASTM C127)

Date of Test : 10/5/2019

TEST REPORT
Sample | Weight of oven dry | Weight of SSD Weight of saturated Bulk Specific Absorption
Designation sample sample sample in water Gravity (OD) Capacity
(gm) (gm) (gm) (Relative Density) (%)
Stone Chips 3107.3 BT 2007.5 2.81 0.10

Notes: Samples were received in sealed condition.

Countersigned by

‘oL

.

Dr. Md. Abdul Jalil Authenticity of this page Is Dr. Md. Haditizzaman

verifiable from :
Professor hitpilivertfy.ce buat.ac.bd Associate Professor
Department of Civil Engineering with the QR Cede er 1D Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
i aeaotar of the samples required to be tested. It is recommended that samples are sentina secure and sealed cover/packet/container under
e e i racommended that all test reports are collected by duly
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BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING _3 ) f N
ed da

Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 >
Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 /CE /18-19 ; Dt: 2/5/2019

Sent by Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite

Mining Company Limited.
Ref.No. : 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019
Project 7
Sample  : Stone Chips Sample ID: 40-60 mm
Test . Unit Weight/Bulk Density & Voids in Aggregate [ASTM C 29]

Date of Test:  10/5/2019

TEST REPORT
Unit weight/Bulk Density (kg/m3) = 1570 kgl m3
Voids in Aggregate, compacted by 99
Rodding(%) = I

Notes: Samples were received in sealed condition.

Countersigned by :

Be Wt iy Authenticity of this page is Dr. Md. Hadiuzzaman
Professor veri{td\l‘: éLOeT ac.bd Associate Professor

Department of Civil Engineering %m Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied o us have been tested in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed
cover/packeticontainer under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
that all test reports are collected by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING Sy W) T R
Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 d lg .F ¥

Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 ICE /18-19 ; Dt: 2/5/2018

Sent by - Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company Limited.
Ref. No. - 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2018
Project 7
Sample - Crushed Stone (Stone Chips) Sample ID: 40-60 mm
Test - Materials Finer than No. 200 Sieve [ASTM C 117]
Date of Test: 10/5/2018
TEST REPORT
Materials Finer than # 200 Sieve (%) = 0.07 Percent

Notes: Samples were received in sealed condition.

Countersigned by :

LNgJKM3AN
/\M\M
Dr. Md. Abdul Jalil . : Dr. Md. Hadiuzzaman
Authenticity of this page is :
Professor verifiable from Associate Professor
Vi i i hitp:/iverify.ce.buet.ac.bd Z ; .
Department of Civil Engineering _P——-'ﬂ———————'w‘m T e Cate oriD Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

important Notes: Samples as supplied to us have been tested-in our laboratory. BRTC does not have any responsibility as to the
representative character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed
cover/packet/container under signature of the competent authority. In order to avoid fraudulent fabrication of test results, it is recommended
that all test reports are collected by duly authorized person, and not by the Contractor/Supplier.



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING oy TR

Mobile: 01819 557964; PABX: 966 5650-80 Ext. 7226 ..j R F ~
Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /18-19 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite
Sent by . Mining Company Limited.
Ref. No. - 98.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019
Project =
Sample . Crushed Stone (Stone Chips) Sample ID: 40-60 mm
Test . Gradation of Aggregates [ASTM C136]
Date of Test @ 10/5/2019
TEST REPORT
Sieve Material Percent of Cumulative Percent Fi
Size Retained Material Retained % Retained Finer e
: > > Modulus
mm gm % %o %
50 4280 4 4 %
315 5997.0 60 64 36
25.4 - 3522.0 35 99 1
19.05 50.0 1 100 0
12.5 0.0 0 100 0
95 0.0 0 100 0
6.3 0.0 0 100 0
4.75 0.0 0 100 0 8.64
il i J 0 \ (Eight point six four)
1.18 0.0 0 100 0
0.6 0.0 0 100 0
0.3 0.0 0 100 0
0.15 0.0 0 100 0
0.075 0.0 0 100 0
Pan 3.0 0 100 0
Total 10000
Gradation Chart
100 AN ,_L_j%,_,w,ﬁi‘_, ,,,_,4t,4ﬁ, == = e f
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40 — — ————1 4
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20 e — inT S
\ ipe—r=mre e mE R
0.01 0.1  Sievesize (mm) 1 10

Notes: Samples were received in sealed condition.

Countersigned by:

> ._LJ Authenticity of this page is
verifiable from
hitp:/ive ce.buet.ac.bd
Dr. Md. Abdut Jalil with the QR Code or 1D
Professor
Department of Civil Engineering Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
o reatired to be tested. It is recommended that samples are sent in a secure and sealed coverfpacket/container under

Associate Professor




BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING e
Mobile: 01819 557964, PABX: 966 5650-80 Ext. 7226 ;‘3 ﬁ r g

Bureau of Research,
Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTC No. : 1101-86544 ICE /18-19; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company

Sentby  * |imited.

Ref. No. : 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019
Project 7

Sample . Stone Chips Sample 1D: 40-60 mm
Test - Ten Percent Fines Value [BS 812-111:1990]

Date of Test: 10/5/2019

TEST REPORT
Type of Sample Weight of sample Applied Weight of material ‘
Aggregate Size (Surface Dry) Load passing 5.0 mm sieve e Pevrgir:: it
(gm) (KN) (gm)
Stone Chips 28 mm to 20 mm 2833 150 320 140 KN
Notes: Samples were received in sealed condition.
64
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Countersigned by : NWNj8B255 Test Performed by: |
Ly P&
| _ BN
Dr. Md. Abdul Jalil Dr. Md. Hadizzaman
Professor authenticity of this page is Associate Professor

= S verifiable from Z o
Department of Civil Engineering htt:/iverify.ce.buet.ac.bd Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh with the QR Gede ar 1D «BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative character of

the samples required to be tested. Itis recommended that samples are sent in a secure and sealed cover/packet/container under signature of the competent

authority. In order to avoid fraudulent fabrication of test results, it is recommended that all test reports are collegted by duly authorized person, and not by the
*



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CIVIL ENGINEERING R

Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226, www.buet.ac.bd/ce/ b0 S B g
Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 CE /17-18 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining

Sent by ' Company Limited.

Ref No.  : 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019

Project 7

Sample . Stone Chips Sample ID: 40-60 mm
Test . ELONGATION INDEX [BS812; Part1]

Date of Test :  10/5/2019

TEST REPORT

Sieve Size| Weight of material | Percent of material | Elongated | Elongation
[l retained .~ retained ~ |  Particles - Index
63
50 1922 38.4 0
315 2561 b2 1309
28 500 10.0 251
20 17 0.3 0 31 %
14 0 0.0 0
10 0 0.0 0
6.3 0 0.0 0
Total 5000 100 1560

Notes: Samples were received in sealed condition.

Countersigned by

hw_Tw
Dr. Md. Abdul Jalil
Professor Associate Professor

Authenticity of thi i e
Department of Civil Engineering = ';;ﬁ;,%g,e ,,ﬁ,ﬁage 2 Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh hitp:Jiverify.ce buet.ac.bd BUET, Dhaka-1000, Bangladesh
with the QR Code or ID

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
character of the samples required to be tested. Itis recommended that samples are sent in a secure and sealed cover/packet/container under

e e T L g | 5 BNl g o et b g | el o 3 S



BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF CI1VIL ENGINEERING
Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/

5 'aé i g
o A3 S
Bureau of Research,

Testing & Consultation

TRANSPORTATION ENGINEERING LABORATORY

BRTCNo. : 1101-86544 /CE /17-18 ; Dt: 2/5/2019
Manager (Sales & Marketing) on-behalf of General Manager (Operation), Maddhapara Granite Mining Company

Ref. No. © 28.17.0000.300.48.001.19/60(Ga); Dt: 25/4/2019

Project 7

Sample . Stone Chips Sample ID: 40-60 mm
Test © FLAKINESS INDEX [BS812; Part1]

Date of Test :  10/5/2019

TEST REPORT
Sieve Size Weight of material | Percent of material  Flaky Particles Flakiness Index
s o etained L N
63
50 1922 38.4 831
3r\b 2561 52 738
28 500 10.0 0
20 17 0.3 0 3%
14 0 0.0 0
10 0 0.0 0
6.3 0 0.0 0
Total 5000 100 1569
Notes: Samples were received in sealed condition. e
= —— / X;Qj‘w‘ Civi/ E7%
63 /57
Countersigned by :
‘ P
C7n9SXPhI
Dr. Md. Abdul Jalil
Professor — = Associate Professor
Department of Civil Engineering ' ef;elﬁ::iyaglfelmmpage ls Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh hitp:/iverify.ce.buet.ac.bd BUET, Dhaka-1000, Bangladesh
with the QR Coade ot IR

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does nothave any responsibility as to the representative character of

the samples required to be tested. ltis recommended that samples are sent in a secure and sealed cover/packet/container under signature of the competent
— e e e e s ane et e e



